.;7.:4;?7;‘?5‘);‘-“‘
; i

R

o

SRR
e SRR
S
SRR

S

R
e

2
o




S0 g-1100-13 g SHALSAS SNOISIATY
Ay 'ON_'OM0|3ZIS vauv 686 @ WHO[ 3Lva | Naa NOLLdI¥0S30 NO3 | A3Y
ANON_3v0s SH3071 0046 % 16-01—1| 800 JUM Q38 SVM UM 3LHM / a3¥ |S00L | <0
Rege s 3N 00C6 ‘00¥6 26-8-9| 800 Z 310N 00V | 822l | %0
\ T6-12-G| 800 | 18 OL SYA 9v OL 33IA M@ '‘NAVII3Y | 2621 | SO
@00 A8 NAYYC VOV N U :
A Ll F %o
0511, \NNNNN%
J0IS ¥, 2901-90—0 I10VLAIOIY XTION
VS  SLOVLINOO HOLIMS '€ A00]
XYW LLVM 'L :QIONIT0S 'C [ ] [ 4 g |
"NOILINOD _ |
(3¥n23S) @3I®0071 / G3SOT0 NI NMOHS ¥000 I RN
| /77
LON Xovg | % (3¥n03s) @IH007 / @3S0
301S 4, Z£0L-90—£0 TIOVLAIOIY XTION AN

*3AIS d, 2¢02-90—-E0 ONid X3TON
"4OLI3NNOJ Nid £ XITON

_oz

ATINO LINN 1S3 4731

_ _
| |
| | |
_ | |
“ “ _
| | _ _
! “ ve
'S'd'd _ao_wfﬂ%mumv ! M T Ty NOWNCD
T T | ~Sa0n _ _ |
| | N\ |
_ | | ¢ | | ! a0 T v =¥ qonTios %oomn
F GEY _ “eg | | | _ | _
_ o _ | | - | N339 “ vvn< | HOLIMS A3M
| ¢ HOLIMS AN
OV N a3y
B A e
( |
| ] _ @o | A _ AT F 00N 2 +




9500 SERIES LOCK
LUBRICATION/SEAL REPLACEMENT

The 9500 Series Lock is lubricated at the factory and should require no further
lubrication. Lubrication is only required when replacing the lock seals. Extensive testing has
shown that the lock seals should last 5 years under normal operating conditions. Should the
seals ever need replacing, a seal replacement kit is available (AIRTEQ PART NUMBER

400-9500-001).

TO REPLACE LOCK SEALS

1. Remove latchbolt from lock body and remove old piston ring, O-ring and U-cup seal.

2. Carefully clean latchbolt and lock body bores with solvent. DO NOT scratch piston or
lock body bores.

3. After parts are clean, lightly lubricate new O-ring and U-cup seal with lubricant provided
and install on latchbolt. Install new piston ring on latchbolt.

4. Lightly lubricate the lock body bores with lubricant provided. Carefully insert latchbolt
assembly into lock body. DO NOT tear the seals as they enter the bores or pass by the
notch in lock body. DO NOT scratch lock body bores.

5. Reassemble lock and check for proper operation.
NOTE

"Lubricant provided is NYE FLUOROCARBON GEL 855B. Use only approved
lubricant.

95SLLSR PM5



9500 SERIES LOCK

9500ASSY.EPS

9501-18T.PM5



=
m
=

C@mNOOIH DN = I

)
3

PO SNOLNOR OGNS0y
3 H

¥

B el - T ST S U 1, S G S S R Y

*

— b,

—_ =k ok ek b ek ek

i

1

PART NUMBER

148-9500-027
146-9500-024
313-0000-051
313-0000-080
313-0000-052
216-9500-064
148-9500-028
310-1032-003
310-0832-010
216-9500-022
216-8500-025
160-9500-000
310-0266-002
330-0000-086
216-9500-018
216-9500-052
310-2520-018
216-9500-053
216-8400-133
311-0632-009
310-0632-020
331-0000-053
330-0000-133
216-9400-132
312-0000-052
160-8400-020
319-0000-044
216-9400-134
319-0000-045
313-0000-072
146-9400-035
310-0632-010
310-0832-016
216-9500-023
216-9500-151
311-0632-056
311-0632-008
330-1206-000
340-0000-205

SEE WIRING DIAGRAM
SEE WIRING DIAGRAM

330-0000-140
330-0000-141
330-1208-000
216-2400-136
216-9400-152

9500 SERIES LOCK

PARTS LIST

DESCRIPTION

ASSY, LOCK BODY
ASSY, LATCHBOLT

SEAL, U-CUP

O-RING, 2-016, VITON

PISTON RING, 1.25 X .070

SPRING

ASSY, TOP COVER

SCREW, SHCS, 10-32 X 3/8

SCREW, SHCS, 8-32 X 1/4

SWITCH BRACKET

INSULATOR PAD

ASSY, LOCK STATUS SWITCH

SCREW, SHCS, 2-56 X 9/16

FITTING, BARB, 10-32 x 1/16

RACK, 9500 (SHOWN)

(OR) RACK, 9500, ELHB

SCREW, FH SOC., 1/4-20 X 1/2
MOUNTING PLATE

MORTISE CYLINDER PLATE

SCREW, TP, FH, 6-32 X 5/16, UNDERCUT HD
SCREW, SHCS, 6-32 X 3/16

SOLENOID

FITTING, 90 BARB, 10-32 X .078
MORTISE CYLINDER PLATE, UNIVERSAL
SPACER, KEY SWITCH

ASSY, KEY SWITCH

SPACER, LONG

GEAR SUPPORT PLATE

SPACER, GEAR

WASHER, PLASTIC

ASSY, GEAR, 3/16

SCREW, SHCS, 6-32 X 1

SET SCREW, 832X 7/16

FACEPLATE

(OR) FACEPLATE, BRASS

SCREW, TP, FH, 6-32 X 1/4, STNLS
SCREW, TP, FH, 6-32 X 1/4, BRASS
TUBING, 1/8 OD X 1/16 ID, POLYURETHANE, 7"
SPLIT LOOM , 5"

ASSY, 3 PIN MOLEX CONNEGTOR

ASSY, 6 PIN MOLEX CONNECTOR
TUBING COUPLING HALF

TUBING COUPLING HALF (FIELD SIDE)
TUBING, 1/8 OD X 1/16 ID, POLYURETHANE, 7"
WIRE RETAINER

MOUNTING BLOCK

ITEM QTY
44 g
45 e
% 2
47 3

£ *

PART NUMBER

310-0832-014
340-0000-133
310-0000-014
313-0000-088

DESCRIPTION

SCREW, FH SQOC., 8-32 X 1/2

SWITCH LEVER, MICROSWITCH, #JS-7
SCREW, SHCS, 2-56 x 3/8

LOCK WASHER, #6

USED ON KEYED BOTH SIDES MODELS ONLY
DIVIDE QTY BY (2) FOR KEYED ONE SIDE MODELS
FPART NOT SHOWN

9500-2ND.PMB

1
b





